Shared Wastewater Management Study
Towns of Bourne, Falmouth, Mashpee, Sandwich,
and Joint Base Cape Cod

November 2017
Revised August 2019

Prepared for the

Town of Falmouth

(Fiscal Agent for Four Towns)
by

WRIGHT-PIERCE =

Engineering a Better Environment







Shared Wastewater Management Study
Towns of Bourne, Falmouth, Mashpee, Sandwich

and Joint Base Cape Cod

November 2017
Revised August 2019

Prepared By:

Wright-Pierce
600 Federal Street, Suite 2151
Andover, MA 01810






SHARED WASTEWATER MANAGEMENT STUDY

TOWNS OF BOURNE, FALMOUTH, MASHPEE, SANDWICH AND
JOINT BASE CAPE COD

TABLE OF CONTENTS

SECTION DESCRIPTION PAGE

ES EXECUTIVE SUMMARY

1 PRELIMINARY STRATEGY
L1 Introduction ..o
[...]
Roads to JBCC WWTF via a new 12” Bourne forcemain and rehabilitated gravity sewer
(shared with Sandwich).

e Falmouth (effluent) — Proposed lift station at BSR WWTF connected to the JBCC effluent
forcemain(s) via a new 18-inch Falmouth forcemain in Routes 28 and 151.

e Mashpee (sewage) — Proposed lift station on Back Road Site 1 (Town lot) to JBCC WWTF
via new 8” Mashpee forcemain.

e Sandwich (sewage) — Proposed lift station on portion of Lot-06-236 at 40 Route 130 to JBCC

WWTF via Sandwich forcemain, and rehabilitated gravity sewers (shared with Bourne).

2.4.2.1 Preferred Bourne Alignment Details

One alignment was investigated for Bourne effluent flow from the ISWM WWTF to the JBCC
effluent forcemain.
e 1 medium lift station, 570 gpm, 50 hp, velocity 1.7 fps

e &” forcemain, 100 feet

Option 1 was selected, which has the shortest route through the JBCC base, utilizing rehabilitated
existing JBCC gravity sewer.

e 1 large lift station, 1250 gpm, 150 hp

e 12” force main, velocity 3.6 fps, 5.1 miles

e JBCC rehabilitated gravity sewer, 2.3 miles

e Total route length: 7.4 miles

13839B — Rev. June 2019 2-6 Wright-Pierce



4

Data obtained from Cape Cod Commission, Mass Development and JBCC. Legend

B JBCC Effluent Disposal

B JBCC WWTF

Proposed Lift Station
Proposed Sewer Force Main

PLYMOUTH
»== Barnstable-Mashpee Middle Alignment

=mpmm Barnstable-Sandwich North Alignment
FHAM ,
»== Barnstable-Mashpee South Alignment
=P Proposed Sewer Force Main
p=pmpe Rehabilitation Gravity Sewer
Y WWTFs in Sandwich
Y WWTFs in Mashpee
Y% Falmouth BSR WWTF

Y WWTFs in Bourne

- Bourne Landfill

D Town Boundary

= JBCC Effluent Force Main

[ s8cc Boundary

e JBCC Collection System

UCWS Reserve (Northern Training Area)

BARNSTABLE

Shared Wastewater Management Study
Wastewater Conveyance Routes

PROJ NO: DATE:
13839A May 2019

WRIGHT-PIERCE = |F'¢U"F

5,000
Engineering a Better Environment 2-1A

10,000

TAH W:\GIS_Development\Projects\MA\Falmouth\13839A_WW-MgmtStudy-JBCC\MXDs\Figure-2-1A-WastewaterConveyanceRoutes-v3-8x11-P.mxd




e Advantages - Least expensive (by $4.1M); shortest route by 2.1 miles; least amount in public
ways and along dense development.
e Disadvantages - Uncertainty of obtaining construction easements within federal lands for

forcemains; and uncertainty of the level of rehabilitation required for JBCC gravity sewers

2.4.2.2 Preferred Falmouth Alignment Details

Option 1 was selected, which has the shortest route in public way.

e 1 large lift station, 1300 gpm, 150 hp

e 18”7 Falmouth effluent forcemain, velocity 1.7 fps, 6.7 miles

e Total route length, 6.7 miles

e Advantages - Least expensive (by $0.1M).

e Disadvantages — Longer length in public way.

e Note: The route along the JBCC rail spur and right-of-way is approximately 1.4 miles shorter;
however, the cost premium associated with constructing within the railroad right-of-way is
significant. If Falmouth can negotiate fewer constraints than would typically be required by a

railroad owner, then this shorter alignment may become less expensive and more favorable.

2.4.2.3 Preferred Mashpee Alignment Details

Option 1 was selected, which is the shortest route.

e 1 medium lift station, 560 gpm, 75 ft TDH, 20 hp

e 87 Mashpee forcemain, velocity 3.5 fps, 1.4 miles

e Total route length: 1.4 miles

e Advantages — Least expensive ($1.7M); shortest forcemain route by 3.4 miles

¢ Disadvantages — None identified.

2.4.2.4 Preferred Sandwich Alignment Details

Option 1 was selected, which has a shared rehabilitated gravity main with Bourne

e 1 large lift station, 1050 gpm, 40 hp

13839B — Rev. June 2019 2-8 Wright-Pierce



e 127 dedicated Sandwich forcemain, velocity 3.0 fps, 2.9 miles

e JBCC rehabilitated gravity sewer, 0.4 miles (Sandwich) and 2.3 miles (shared with Bourne)

e Total route length: 5.6 miles

e Advantages - Least expensive- by $0.8M; shortest forcemain route by 0.9 miles

e Disadvantages - Uncertainty of obtaining construction easements within federal lands for

forcemains; and uncertainty of the level of rehabilitation required for JBCC gravity sewers.

2.4.2.5 Preferred Barnstable Alignment Details

Three candidate alignments were identified by the Town via email dated March 15, 2019. These
alignments consist of a central alignment through Mashpee (Option 1), a southern alignment
through Mashpee (Option 2), and a northern alignment through Sandwich (Option 3). The cost
basis, advantages, and disadvantages of each alignment are described in a memorandum entitled
“JBCC Shared Wastewater Management Study, Evaluation of Conveyance Options” (Wright-
Pierce, May 13, 2019). Option 3 is carried forward in the costs presented herein at a placeholder
value of $27.7M (ENR CCI 11228, April 2019) because it is the highest cost and most conservative

of the three alignments.

2.5 TREATMENT

This section identifies the treatment components of the future wastewater system, including the
preliminary criteria used for sizing components. The primary factors which contribute to the
selection of wastewater treatment processes are: wastewater flow and characteristics (domestic,
commercial, industrial, septage, etc.); and effluent disposal method. Each of these factors is

described below.

2.5.1 Wastewater Flow and Characteristics

The Upper Cape regional sewage treatment needs exceed the available capacity at the existing
JBCC WWTF. As noted in Table 1-8, the targeted treatment capacity for sewage and septage flows

are (annual average flow basis):

13839B — Rev. June 2019 2-9 Wright-Pierce



e Existing: 140,000 gpd
e Short-Term: 360,000 gpd
e Long-Term: 2,400,000 gpd

The existing collection system serves the Cantonment, which includes domestic, food preparation
and light industrial activities for the military population. The future collection system identified in
Section 1 includes a higher volume of ‘more conventional’ sewage flows. The flow values above
include 46,000 gpd of septage flow for mid-term and long-term. Septage is very concentrated and,
in simplistic terms, has an ‘equivalent load’ of an additional 500,000 gpd of sewage, resulting in

higher cost for treatment on a ‘per gallon basis’.

Given the order of magnitude increase in design flow, the existing treatment tank sizes and
arrangement on the site will not be suitable for the necessary amount of expansion. Accordingly,
we have assumed the WWTF will be replaced and will be constructed on the original WWTF site
(i.e., adjacent to the current WWTF site). Portions of the existing WWTF will be rehabilitated for
continued use, as described later in this section. There are many types of wastewater treatment
processes which are applicable to this wastewater flow range (e.g., conventional activated sludge,
sequencing batch reactors, oxidation ditches, membrane bioreactors, etc.); however, comparison
of the advantages/disadvantages and costs of the various type of wastewater treatment process is
beyond the scope and objectives of this study. For the purposes of this report, sequencing batch

reactor and membrane bioreactor activated sludge systems are considered.

2.5.2  Effluent Disposal Methods and WWTF Effluent Limits

The existing JBCC wastewater facilities have a Groundwater Discharge Permit (GWDP No 41-3)
which is issued by the Department of Environmental Protection (DEP). The effluent limits
imposed by DEP in GWDPs are common and well-established for rapid infiltration basins (RIBs),
which do not discharge to watersheds of impaired waters or zones of contribution to drinking water
wells (which is the case for the JBCC GWDP). Since the wastewater treatment and disposal needs
defined herein are significantly greater than the existing GWDP, additional effluent disposal
capacity will be needed. As noted in Table 1-8, the targeted effluent disposal capacity is 4,550,000

gpd (annual average flow basis).

13839B — Rev. June 2019 2-10 Wright-Pierce



This additional capacity will come in the form of additional land-based discharge (regulated by
DEP) and/ or surface water discharge (regulated by EPA with input from DEP). The effluent
disposal methods that were identified for consideration in this evaluation consist of: rapid
infiltration; wicks; deep well injection; spray irrigation; effluent reuse; and outfall to surface water.
The effluent disposal methods that were selected for more detailed evaluation consist of: rapid
infiltration; wicks; deep well injection; and outfall to surface water. Each of these methods and the

justification for keeping/eliminating methods is described in Section 2.7.

The anticipated WWTF effluent limits for each of the effluent disposal methods are presented in
Table 2-4. The contents of this table should be reviewed with state and federal regulators at the

appropriate time.

2.5.3  Concept Design Criteria

Treatment processes were selected to achieve the WWTF effluent limits associated with each
effluent disposal method. These treatment processes are also summarized in Table 2-4. For
example, in order to achieve the criteria for wicks, the new WWTF would need to include
preliminary, primary, conventional nitrogen removal, sand filtration, disinfection, and chlorine

residual unit processes.

2.5.3.1 Existing WWTF

The existing WWTF will require some limited upgrades in the short-term in order to maintain
reliability. These items were identified in the JBCC Water and Wastewater System Evaluation
report (Wright-Pierce, 2014, Alternative 1A) and were summarized in Section 1.4.8 of this report.
Once the new WWTTF is constructed, the existing WWTF buildings and tankage will be upgraded
and repurposed for continued use as administrative facilities, laboratory, shop, garages and septage

receiving facilities.

13839B — Rev. June 2019 2-11 Wright-Pierce



TABLE 2-4 ANTICIPATED MONTHLY AVERAGE WWTF EFFLUENT PERMIT
LIMITS AND ASSOCIATED TREATMENT PROCESSES

Parameter Rapid Wicks Deep Well Outfall
Infiltration Injection (Class SB)
Current
BODs, mg/1 30 30 10 30
TSS, mg/l 30 30/5M 5 30
Total Nitrogen, mg/I 10 10 3@
Nitrate-Nitrogen, mg/1 10 10 5 n/a
Ammonia-Nitrogen, mg/1 n/a n/a n/a n/a?
Oil & Grease, mg/l 15 15 n/a n/a
Fecal Coliform, #/100 ml 200 200 14 88
Enterococci, #/100 ml n/a n/a n/a 104
Total Residual Chorine, mg/1 n/a n/a® n/a® n/a ®
Total Recoverable Metals, mg/1 n/a n/a n/a n/a®
Total Organic Carbon, mg/1 n/a n/a n/a
Turbidity, NTU n/a n/a 2 n/a
Virus Removal, log removal n/a n/a n/a
Potential Future at Planning Horizon
Total Phosphorus unlikely unlikely unlikely unlikely
Total Organic Carbon unlikely unlikely | applicable unlikely
Unit Process
Preliminary (Screening/Grit) Yes Yes Yes Yes
Primary Yes Yes Yes Yes
Conventional Nitrogen (TN <8 mg/1) Yes Yes Yes Yes
Enhanced Nitrogen (TN <5 mg/l) No No Yes Yes
Sand Filtration No Yes No No
Reverse Osmosis No No Yes No
Advanced Oxidation No No Yes No
Disinfection (Ultraviolet Light) Yes Yes Yes Yes
Chlorine Residual No Yes Yes No
Notes:

1.) Recommended for fouling control. DEP would likely limit the chlorine residual to 4 mg/1.

2.) Presumed based on input from EPA and Buzzards Bay Coalition.

3.) Use ultraviolet disinfection.

4.) Assume dilution factors of greater than 30:1 can be obtained which would preclude the need for
metals or other toxics limits. Ammonia limits not needed since TN limit governs.

13839B — Rev. June 2019

2-12

Wright-Pierce




2.5.3.2 Enhanced Nitrogen Removal/Sequencing Batch Reactor

The new WWTF will consist of an enhanced nitrogen removal (ENR) activated sludge treatment

system targeting less than 5-mg/1 effluent total nitrogen using a sequencing batch reactor (SBR)

for the RIB, Wick, and Canal Outfall disposal scenarios. The new WWTF will include the

following additional items:

e Headworks Building (preliminary treatment).

e Process Building, to include process equipment (e.g., pumps, blowers, etc.), control room,
sludge thickening/dewatering activities.

e Exterior primary treatment, SBR, sludge storage, and disinfection tankage.

e Odor control facilities.

e Standby power generator.

e Effluent pump station.

2.5.3.3 Enhanced Nitrogen Removal/ Membrane Bioreactor

The new WWTF will consist of an ENR activated sludge treatment system targeting less than 5-
mg/l effluent total nitrogen using a membrane bioreactor (MBR) for the Deep Well Injection
disposal scenarios. The new WWTF will include all the same elements as the ENR/SBR facility
except that the MBR activated sludge tankage will also be enclosed in a building.

2.5.3.4 Sand Filtration

Conventional sand filtration will be included for the Wick effluent disposal option in order to keep
the effluent total suspended solids well below the target criteria. The sand filtration system and

appurtenant equipment will be in a building.

2.5.3.5 Reverse Osmosis/ Advanced Oxidation

As noted in Section 2.7.3, reverse osmosis (RO) treatment will be used as the supplemental
treatment method required to achieve the effluent limits specified for Deep Well Injection. It is
presumed that Falmouth and Bourne effluent would not meet the necessary effluent limits for DWI

without supplemental treatment. The ENR/MBR process will need to be sized for the full effluent

13839B — Rev. June 2019 2-13 Wright-Pierce



disposal flow rate (depending on which composite scenario is applicable). In addition, RO
produces reject water at approximately 10% to 20% of forward flow. For the purposes of this
report, a reject rate of 15% has been utilized. This reject water has high concentrations of nutrients
and organics and may have high concentrations of minerals (e.g., calcium, magnesium, sulfates,
chlorides, etc.). This reject water will be recycled through the WWTF; accordingly, the WWTF
needs to be upsized in order to treat the reject water. A reject water equalization storage tank, sized
at 1 day of reject flow volume, is included in order to minimize any peaks or shock loadings. The
reject water will also be treated via advanced oxidation to further breakdown TOC compounds

prior to recycling through the WWTF.

An effluent storage tank will also be included for the purpose of storing effluent that does meet
the criteria for DWI. This tank will be sized for 1-day effluent flow (3.3 Mgal) to allow for the
process to be remedied. Any liquid pumped to this tank will be disposed of via the RIBs or will be
re-treated through the WWTF.

2.6 TRANSPORT TO EFFLUENT DISPOSAL

The concept design criteria for the effluent disposal piping are the same as was defined in Section
2.4.1 above. The following phased implementation approach was used for the transport to effluent
disposal.

e Short-term

o Connect Bourne ISWM WWTF (effluent) to existing forcemain.
o Connect Mashpee (sewage) to the JBCC collection system.

o Continue to operate existing effluent pump station and existing effluent forcemains.
e Long-term

o Add flow from Bourne ISWM WWTF (effluent), Mashpee (sewage), Bourne-
South (sewage), Falmouth BSR WWTF (effluent), and Sandwich (sewage).

o Connect Falmouth BSR WWTF (effluent) to the JBCC effluent forcemains.

o Construct new effluent force mains and valving interconnection with existing 12-
inch force main.

o Operate new effluent pump station and existing/new effluent forcemains.

13839B — Rev. June 2019 2-14 Wright-Pierce



2.7 EFFLUENT DISPOSAL

This section identifies the effluent disposal components of the future wastewater system, including

the preliminary criteria used for sizing components. As noted above, the projected annual average

effluent flows are 4,550,000-gpd. The needed additional capacity will come in the form of
additional land-based discharge (regulated by DEP and in some cases by EPA as well) and/ or
surface water discharge (regulated by EPA with input from DEP). The following effluent disposal
methods are considered most applicable for this WWTF:

e Rapid infiltration

e  Wicks

e Deep well injection
e Spray irrigation

o Effluent reuse

e Qutfall to surface water

Subsurface leaching was not considered due to the relatively low application rates and large land